
1

SERVICE BOOK
EREL05

ELECTRIC LOADER



OVERVIEW

2 / 31

Theloader isanarticulatedDC or ACbatteryelectricwheel loaderwitha500KG
lift capacity, designed for light commercial use and small property landholders.

We have multiple attachments to suit various applications which are connected byaneasy
tousehydraulicquickhitchsystem.Chargedbyastandard240volt power point, we
will provide approximately four hours of run time.

This manual is designed to inform the operators of the correct operating
procedures. Please read it carefully so you can fully understand your systems and
capabilities.

CONTENTS
OVERVIEW•2

SAFETY •3
SPECIFICATIONS •4

CONTROLS •5
SYSTEMS & WARRANTY INFORMATION •8

CONTACT•10
FRONTFRAMEASSEMBLY • 11
REARFRAMEASSEMBLY • 12

BOOM ASSEMBLY • 13
QUICK HITCH ASSEMBLY • 14
SWING FRAME ASSEMBLY• 15

DASHBOARD BRACKET• 16
BATTERY BOX • 17

HDV ASSEMBLY •18
HYDRAULIC WORKING SYSTEM • 20
HYDRAULICSTEERINGSYSTEM • 21
ELECTRIC CONTROL SYSTEM • 22

AXLE ASSEMBLY • 24
ELECTRICMOTORASSEMBLY • 27

CIRCUITDIAGRAM•29

OVERVIEW



SAFETY

SAFETY 3 / 31



TECHNICALSPECIFICATIONS

SPECIFICATIONS

4 / 31

Performance: Transmission System:DC or AC

Rated Load 500KG Hydraulic System
BucketRatedCapacity 0.2 cubic meters Motor Type HL-60
Dumping Height @40° 1300mm Voltage 60v
Lifting Height 2100mm Power 1500w
Dumping Reach 550MM Displacement 14ML/R
Max. Lifting Weight 500KG
Max.ExcavationForce 8KN Oil Capacity:
Max. Grade Ability 15 Hydraulic Oil

Tank
11L

Max.TurningAngle 25° ± 1 Brake Fluid 0.8L
Rear Axle Swing Degree 3

Dimensions & Weight:
Overall Length 2836MM
(Bucket on ground position)
BucketWidth (overall) 900mm
Overall Height 2110mm
WheelBase 1385MM
Min. Ground Clearance 300mm
NetWeight 900kg

Battery:
BatteryModelNo.6-EVF-100A (OR
120 AH OR 150AH)
RatedCapacity(3hr) 100Ah
No.Of Batters 5
RatedVoltage 60v
WorkingHours 4HRS

Braking System:
ServiceBrake Drum Brake
BrakeDrum 200mm
Parkingbreak Drum Brake
DistributionValve Model DL10
Type - Triple valve system
DumpingCylinderBore Ø50
LiftingCylinderBore Ø50

Steering System:
Full Hydraulic Steering System
ExternalGearPump 1pc
Steering Cylinder Bore 50mm
SystemPressure 16mpa

Tyres:
Type 6.00-12
Working Pressure 0.025mpa
Qty 4



CONTROLS 5 / 31

CONTROLS
Simple by design, it is easy to operate machine with intuitive controls.
Our cockpit is easy to navigate and with a little practice you will be
able to complete tasks with ease.

Please takethe timeto familiarise yourself with eachcontrol
before operating.
Dashboard Instrument Cluster

1. KeyBarrel

2. Brakefluid–accessfortoppingup
brake fluid. (0.8L maximum capacity)

3. Lights–Head lightand indicator
switches.

4. Hydraulic PowerControl–this
switch is used to increaseor
decrease flow to thehydraulic
systemasrequired.

5. Battery Voltage Indicator - do not
allow todropbelow55voltsbefore
recharging.

6. Speedometer

7. Hours- Totalruntime.

1 2

3
4

5
6

7



CONTROLS

Master Control Switch / Emergency Stop and Recharging Port

Themasterpowercontrolandrechargingportsitson the lower seat
panel.The button requiresconsider able force to activate.

Pull themainpowerswitch toactivate andpush the button
for an Emergency Stop.

The recharging port sits
under the emergency
stop button. You should
familiarise yourself
with the Battery
System.

Hydraulics

Foot Pedals

Thehydraulicsystem
is topped up from the
capadjacent to the
accelerator pedal. The
hydraulic tank
capacity is11liters
andshould be
inspected regularly. A
site gauge sitsat the
rear of the tank.

Attachments requiring
hydraulic power are
connected viahoses into the
twocam lock couplings. A
valve leaver selectsquick
hitchorancillary settings.

The accelerator pedal is on the right and the brake is on the left
hand side of the dash board. The brake also has a manual
park brake, controlled by the red handle.

Ancillary

Quick hitch



CONTROLS 7 / 31

Joystick Control

Pull the joystick back to
raise the lifting armand the
attachment.

Upwardarrow isselected todrive forward.
Central position is neutral.
Downward arrow is selected for reverse.

Yellowbuttoncontrols thehighand lowspeed.

Push the joystick forward
to lower the lifting arm and
the attachment，
pushing to the end is
the float position

Left hand movement
tilts the attachment
downwards.

Right hand movement
tilts the attachment
up.

Quick Hitch Handle

we uses a Quick Hitch system to connect attachments. Attachment
mustbe inanon-groundsafepositionbeforeusing thequick hitchcontrol
leaver.Forwardmovementon thequickhitchhandlewill release the
lockingpins toenable removalof theattachment.Always return thequick
hitch leaver to its lockedposition.Thehydraulic threeway valveleaver
needstobeintheQuick hitchposition.CAUTION-always ensurethe
lockingpinsarecorrectly inplacebeforeusinganyattachment.



SYSTEMS&WARRANTY INFORMATION8 / 31

Storage
It should be stored in a safe, dry, well ventilated, clean environment.

Warranty Terms
The machine comes with a 12 month/1500 hour warranty, whichever is first. The warranty is return to base (transport
at customer cost) or parts only, and excludes:

- All Ground Engaging Tools(GET)
- Tyres and tubes
- Damage caused by operator or other
- Operator abuse

About the Battery System

BatteryModel: 6–EVF-100A
RatedCapacity(3hr) 100Ah
Number ofBatteryGroups 5
RatedVoltage 60V
Usage Time 4HRS

• Theworking timeof the rated (rated capacity) is3hours, and the longestworking time isup to4
hours.

• The battery group contains 5 sets ofbattery packs,each with a batterycapacityof100Ah
total capacity is 500Ah.

• Theweightofeachindividualbatteryis31.5kgs,(totalweightofall5batteriesis157.5kgs).
• Usethevoltagegauge toensurevoltagedoesnotdropbelow55voltsbeforerecharging.
• Do not allow the battery to fully drain.
• Fullchargeshouldbeattainedwithin10hrs.Stopcharging if thecharging indicator lightdoes

not turn greenwithin a 10 hrperiod and refer to our after sales service team.
• Battery capacity is calculated at an ambient temperature of 25° colder temperatures will reduce

battery capacity and the loader should not be used below -10°
• Like all batteries, the batteries are considered a consumable item.General use, charging and

discharging the battery will gradually reduce its capacity This is normal.
• Theservice life of thebattery is400charge /dischargecycleswithin a threeyearperiod.
• Theelectrolytes in thebatteryarestrongcorrosiveacids.Donot tamperwith thebatteries.
• Special charger detection prevents over-charging, and overheating and also detects damage and

liquid leakage.
• Opening thebattery casewhile charging is strictly prohibited.
• Onlyqualifiedautoelectrical engineersareallowedtoopenthebatterycase.
• Thechargerwill stop functioning if the grid voltage is fluctuating until normal stable power is

detected.
• The charger can not be used to charge other machinery.
• Thechargercanrepair thevulcanizedbatteryof thepolarplateandwillnotcausedamage if left

connected tous forextendedperiodsof time.However its recommended tounplug the
charger when full charge is reached.

• Donot operate the loaderwhile connected to the charger.
• Batteriesshouldnotberepairedorreplacedwhileconnectedtothecharger.



SYSTEMS&WARRANTY INFORMATION9 / 31

Battery Warranty:
• Thebatterycomeswitha12monthwarranty,fromdateofpurchase.
• Battery warranty is made void if:

- The loader is not used for its intendedpurpose.
- Power loss because of loose terminals, excessive starting, end column

pollution and excessive loads.
- Unauthorizedmodificationanddisassemblyofthebattery.
- Damage caused bycollision.
- If adamagedcharger isused to recharge it.

About the Hydraulic System
• Do not drive through water deeper than 10cm
• Donotexceed3km/hwhiledrivinginshallowwaterlessthan10cmdeep.
• Keep the systemclean.
• Resting thesystemafter1hrofcontinuoususewill prolong theservice lifeof thehydraulic

motor.
• Changethecarbonbrushregularly,inspectandchangeeverytwelvemonths.

Thespecificationsof thecarbonbrushreplacementshouldmatchtheoriginalpartsothat
the pressure of the brush spring is 39 Pa / cubic cm

• Use of hydraulic fluid, L-HM46 for ambient temperature -10-40 degrees, L-HV32for
ambient temperature -10--30degrees.

• Itemsthatrequire regularmaintenanceare thehydraulicoil filter, theoil filterelementand
the replacement of hydraulicoil.

• Normal service life of the pumps and valves is 3 – 5 years
• Warranty

o Hydraulicsystem12months fromdateofpurchase

About the Motor Warranty
• Themotorwarranty is twelvemonths frompurchase date.
• Unauthorized repairor tamperingof themotorwill void thewarranty.
• Motorfailurecausedbyimproperuseof thevehicle isnotcoveredbythewarranty.
• Damagecausedbywater ingressvoidsanywarrantyclaim. Grease

Grease Point Lubrication

The loader hasmovingpartsthatneedgreaseforsmoothmovementandtohelpeliminatewearfromheat
and friction. Regularly inspect the lubricate the grease points.



CONTACT 10 / 31

NOTES
.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................

.....................................................................................................................................................................



FRONT FRAMEASSEMBLY

FRONT FRAMEASSEMBLY 11 / 31

KEY
1

PART NO. DESCRIPTION
TILTING CYLINDER PIN

QTY
1

2 BOOM PIN 2
3 LIFTING CYLINDER PIN 2
4 FRONT FRAME 1
5 CENTRE HINGEBUSHING 2
6 STEERING CYLINDER PIN 1



REAR FRAMEASSEMBLY

REAR FRAMEASSEMBLY 12 / 31

KEY
1

PARTNO. DESCRIPTION
MAIN HINGE PIN

QTY
2

2 STEERING PIN 1
3 REAR FRAME 1
4 SWING FRAME PIN 2



BOOM ASSEMBLY

BOOM ASSEMBLY 13 / 31

BUSHING
7 BOOM 1
8 BOOMMIDDLEBUSHING 2
9 PIN FORSWINGARM 1

KEY
1

PARTNO. DESCRIPTION
SWING ARM

QTY
1

2 SWING ARM SLEEVE 2
3 CONNECTING ROD 1

4 BUSHINGFORCONNECTING 2
ROD

5 SWING ARMLEVER PIN 1

6 BOOM FRONT AND REAR 4



QUICKHITCHASSEMBLY

QUICKHITCHASSEMBLY 14 / 31

KEY
1

PARTNO. DESCRIPTION
QUICK HITCH BUCKET

QTY
1

2 QUICK HITCH 1
3 QUICK HITCHPIN SHAFT 1



SWING FRAMEASSEMBLY

SWING FRAMEASSEMBLY 15 / 31

KEY
1

PARTNO. DESCRIPTION
SWING FRAME

QTY
1

2 BUSHING 2



DASHBOARDBRACKET

DASHBOARDBRACKET 16 / 31



BATTERYBOX

BATTERY BOX 17 / 31

KEY PARTNO. DESCRIPTION QTY
1 CABIN FRAME 1

2 BOOM OPERATING HANDLE
BOX

3 SEAT PLATE 1

4 BATTERY BOX 1

1



HYDRAULIC DISTRIBUTION
VALVEASSEMBLY

HDV ASSEMBLY 18 / 31



HYDRAULIC DISTRIBUTION
VALVEASSEMBLY

HDV ASSEMBLY 19 / 31

KEY
1

PART NO. DESCRIPTION
JOYSTICK

QTY
1

2 RUBBER SHEATH 1
3 SCREWNUT M10 3
4 SPRING WASHER 10 2
5 WASHER 10 2
6 MULTI-WAY VALVE 2
7 WASHER 8 3
8 SPRING WASHER 8 3
9 BOLT M8*60 3
10 RUBBER SLEEVE 1
11 ATTACHMENT JOYSTICK 1
12 ATTACHMENTJOYSTICK 1

RUBBER
13 JOYSTICK CONNECTINGROD 1
14 JOYSTICK SEAT 1



HYDRAULIC WORKING
SYSTEM

HYDRAULICWORKINGSYSTEM20 / 31

KEY
1

PART NO. DESCRIPTION
MULTI-WAY VALVE

QTY
1

2 SMALL CAVITY HOSE FOR
TIPPING CYLINDER

1

3 LIFTING CYLINDER HOSE 2
4 LARGE CAVITY HOSE FOR

TIPPING CYLINDER
1

5 LIFTINGCYLINDERIRONPIPE 2
6 SMALL CAVITY HOSE FOR

LIFTING CYLINDER
2

7 LARGE CAVITYHOSEFOR
LIFTING CYLINDER

2

8 LIFTING CYLINDER 2
9 TIPPING CYLINDER 1
10 QUICK HITCH CYLINDER 1
11 QUICK HITCH CYLINDER HOSE 2



HYDRAULIC STEERING
SYSTEM

HYDRAULIC STEERING SYSTEM 21 / 31

KEY PARTNO. DESCRIPTION QTY
1 MULTI-WAYVALVE 1
2 STEERINGGEAROIL INLETHOSE1
3 MULTI-WAYVALVEOILINLET 1

HOSE
4 HYDRAULIC TANK 1
5 GEAR PUMP OILRETURN HOSE 1
6 GEAR PUMP 1
7 GEARPUMPOILINLETHOSE 1
8 STEERINGGEAROILRETURN 1

HOSE
9 STEERINGCYLINDERSMALL 1

CAVITY
10 STEERINGCYLINDERLARGE 1

CAVITY
11 STEERING CYLINDER 1
12 STEERING GEAR 1



ELECTRICCONTROL
SYSTEM

ELECTRIC CONTROLSYSTEM 22 / 31

KEY PARTNO. DESCRIPTION
1
2

3

4
5
6
7

8

9

10

11
12



ELECTRICCONTROL
SYSTEM

ELECTRIC CONTROLSYSTEM 23 / 31

KEY
1

PART NO. DESCRIPTION
MOTOR

QTY
2

2 CONTROLLER 1
3 WALKING CONTROLLER 1
4 BATTERY 5
5 ELECTRIC LOCK 1
6 SWITCH 1
7 WARNING LIGHT 1
8 HEADLIGHT 1
9 TURN SIGNAL 2
10 METER 1
11 REAR LIGHT 2



AXLE ASSEMBLY

AXLE ASSEMBLY 24 / 31

KEY PART NO. DESCRIPTION QTY
1 PIN 4X50 2
2 NUT M22 2
3 WASHER 22 2
4 TYRE NUT M14 8
5 BRAKE DRUM 2
6 TYRE BOLD M14X45 10
7 BRAKE DRUM SPACER 2
8 BOLT M8X30 8
9 BEARING PRESSURE PLATE 2
10 BRAKE PAD 8
11 WASHER 8 8
12 NUT M8 8
13 OIL FILLING HOLE PLUG 1
14 OIL FILLING HOLE GASKET 1
15 VENT GASKET 1



AXLE ASSEMBLY

AXLE ASSEMBLY 25 / 31

24 THREE-AXIS BIGGEARM2,Z34 1
25 DEEP GROOVEBALL BEARING 1

6204
26 DEEP GROOVEBALL BEARING 1

6204
27 DEEPGROOVEBALLBEARIN

6004
28 GEARBOX BODY

G 1
1

29 CIRCLIPSFORHOLES47 1
30 OIL BLOCKING47 1
31 CIRCLIPSFORHOLES47 1
32 OIL BLOCKING 47 1
33 CIRCLIPSFORHOLES42 1
34 OIL BLOCKING 42 1
35 WASHER 8 8
36 BOLT M8X25 8
37 CIRCLIPSFORHOLES42 1
38 CIRCLIPSFORHOLES42 1
39 CIRCLIPSFORHOLES47 1
40 OIL SEAL 20X42X10 1
41 OIL BLOCKING 42 1
42 SOCKET HEADCAP SCREWS 5

M8X40
43 TRACTION MOTOR 1

44 OIL BLOCKING 47 1

45 TWO-AXIS BIGGEARM2,Z34 1

KEY
16

PART NO. DESCRIPTION
EXHAUST CAP

QTY
1

17 SHORT HALFSHAFT 1
18 BOLT M8X50 4
19 WASHER 8 4
20 BEARING PRESSURE PAD 2
21 PLANETARY WHEEL 1
22 PLANETARY SHAFT 1
23 DEEPGROOVEBALLBEARING 1

6206



AXLE ASSEMBLY

AXLE ASSEMBLY 26 / 31

KEY PARTNO. DESCRIPTION QTY

46 DEEP GROOVEBALL BEARING 1
6204

47 THREE AXIS M2,Z11 1
48 DEEP GROOVEBALL BEARING 1

6004
49 DEEP GROOVEBALL BEARING 1

6204
50 DEEP GROOVEBALL BEARING 1

6206

63 ONEAXISM2,Z12 1

51 BOLT M8X25 6
52 LARGE RING GEAR M2,Z67 1
53 SUN GEAR 2
54 DIFFERENTIAL CASER 1
55 OIL DRAIN HOLE PLUG 1
56 OIL DRAIN HOLE GASKET 1
57 AXLE HOUSING 2
58 HALF SHAFT OIL SEAL 32X55X8 1
59 SEMI-MAJOR AXIS 1
60 ORDINARY FLAT KEY 8X8X35 2
62 DEEPGROOVEBALLBEARING 1

6206



ELECTRICMOTOR
ASSEMBLY

ELECTRIC MOTORASSEMBLY 27 / 31

KEY PARTNO. DESCRIPTION QTY
1 SOCKETHEADSCREWCAPS 3

M6X50
2 SPRINGWASHER 6 3
3 CONNECTINGFLANGE 1
4 SOCKETHEADCAPSCREWS 4

M6X30
5 SPRING WASHER 6 4
6 CIRCLIPFORSHAFT25 1
7 DEEPGROOVEBALLBEARING 1

6205
8 GEARRINGHOUSINGM2,Z63 1
9 CIRCLIPSFORHOLES52 1
10 DEEPGROOVEBALLBEARING

6205
11 HEX NUTS M10 3
12 SPRINGWASHER 10 3
13 PLANETCARRIER 3
14 PLANETARYGEARSPACER 3

1



ELECTRICMOTOR
ASSEMBLY

ELECTRIC MOTORASSEMBLY 28 / 31

KEY PARTNO. DESCRIPTION QTY
15 PLANETARYWHEELM2,Z24 3
16 PLANETARY GEAR BEARING 6001 3
17 CIRCLIPS FOR HOLES28 3
18 PLANETARY AXLE 3
19 ORDINARYFLATKEY4X4X20 1
20 CIRCLIP FOR SHAFT14 1
21 SUN GEARM2,Z15 1
22 SOCKET HEADCAP SCREWS 4

M6X30
23 ELASTIC WASHER 6 4
24 SOCKETHEADCAPSCREWS

M6X60
25 ELASTIC WASHER6

2

2
26 MOTORREARCOVER 1
27 CARBON BRUSH 2
28 CARBONBRUSHHOLDERPLATE 1
29 PHILLIPS SCREWM4X12 4
30 CARBONBRUSHCOVER 1
31 WAVE SPRING35 1
32 DEEPGROOVEBALLBEARING 1

6202
33 ROTOR 1
34 DEEPGROOVEBALLBEARING

6202
35 STATOR 1
36 FOOT 2
37 SOCKETHEADCAPSCREWS

M10X20
38 MOTOR FRONT COVER 1

1

4



CIRCUIT DIAGRAM

CIRCUIT DIAGRAM 29 / 31



CIRCUIT DIAGRAM 30 / 31

CIRCUIT DIAGRAM


	The  loader  is an articulated DC or AC battery el
	OVERVIEW
	CONTROLS
	Simple by design,  it is  easy to operate machine 
	Dashboard Instrument Cluster
	Master Control Switch / Emergency Stop and Recharg
	Hydraulics
	Joystick Control
	Quick Hitch Handle
	Storage
	Warranty Terms
	Grease Point Lubrication


	NOTES
	..................................................
	7BOOM1
	8BOOM MIDDLE BUSHING2
	9PIN FOR SWING ARM1
	1MULTI-WAY VALVE1
	2STEERING GEAR OIL INLET HOSE 1
	3MULTI-WAY VALVEOIL INLET1
	HOSE
	4HYDRAULIC TANK1
	5GEAR PUMP OILRETURN HOSE 1
	6GEAR PUMP1
	7GEAR PUMP OIL INLET HOSE1
	8STEERING GEAR OILRETURN1 HOSE
	9STEERING CYLINDER SMALL1
	CAVITY
	10STEERING CYLINDER LARGE1
	CAVITY
	11STEERING CYLINDER1
	12STEERING GEAR1
	43TRACTION MOTOR1
	44OIL BLOCKING 471
	45TWO-AXIS BIG GEAR M2,Z341
	2SPRING WASHER 63
	3CONNECTING FLANGE1
	4SOCKET HEAD CAP SCREWS4 M6X30
	5SPRING WASHER 64
	6CIRCLIP FOR SHAFT 251
	7DEEP GROOVE BALL BEARING1
	6205
	8GEAR RING HOUSING M2,Z631
	9CIRCLIPS FOR HOLES 521
	10DEEP GROOVE BALL BEARING 6205
	11HEX NUTS M103
	12SPRING WASHER 103
	13PLANET CARRIER3
	14PLANETARY GEAR SPACER3
	35STATOR1
	36FOOT2
	37SOCKET HEAD CAP SCREWS M10X20
	38MOTOR FRONT COVER1


